

Tim
Stamp


INSTALLATION MANUAL

® Dig a hoke 207 207x 25.5" ® Fasten Taoting 1o product
® NOTE: Surface mounted mzﬁ;arf with provided
stations only require step 3. '

@ Plarce product in holes insuring ® Replace soil on top of &on-
base plate Is 2" below top of crate and smoothe area.
grade. ® Initall top surface {rubber,

® Plumb and level product, gravel, ete.).

@ Fill hole with concrete up t ® Pravent product from baing
17" below base plate. used until concrete dries.

www.norwell-usa.com - info@norwell-usa.com nDrLLIEl—l— Norwell © Copyright 2013


Tim
Stamp

Tim
Stamp


INSTALLATION MANUAL - SURFACE MOUNT

NW101 Chest NW 102 Back See separate page with the

preparatory work for surface
mount installation.

e Install onto surface.

* Assemble and line up.

e Place on surface.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M16 bolts.

PART LIST:
4 xM16

POSITION AND TRAINING ZONE:

.CL/wos'e

3,90m / 12'8"

www.norwell-usa.com - info@norwell-usa.com I_ID|_LUE|—|— Norwell © Copyright 2013



INSTALLATION MANUAL

NW103 Sit Up

SURFACE MOUNT

See separate page with the
preparatory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M12 bolts.

PART LIST:
8 x M12
POSITION AND TRAINING ZONE:
/”" __________ K _____________________ “"‘\
/, l ™
/’ 1 _ \\
’ 12 \
’ 1 On \
/I 13 \
/ I~ \\
’ Fon \

I : i \\ w
I' : 0,25m ‘| '_8
: v 10” !

: i SRS ! i

| ¢ - i 15 1S

| . [ ® =

L 15m/5 2,05m / &6'7" ! v s
| >, )

\ 1 1

\\\ ! y
\\\ Training zone = 15m2 / 1612 i /
\\ | ”
\\- - e |_ o ) _ ”’

T 1,88m /62"

5,10m / 167"

www.norwell-usa.com - info@norwell-usa.com

e MNOrweL L

ouTDOOr FITNESS

Norwell © Copyright 2013



INSTALLATION MANUAL - SURFACE MOUNT

NW 104 Pull Up See separate page with the

preparatory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

* Mark position of bolt holes.

2,35m

* Fasten each base plate with
4 x M16 bols.

PART LIST:
8 xM16

[

2,07m / 6'8"

! 0,4m / 16"
|—]

5,20m /17’

L

Training zone = 23m2 / 248ft2

2,10m / 6’9"

5,35m / 17'6"

www.norwell-usa.com - info@norwell-usa.com @nDrLUELl_ Norwell © Copyright 2013

ouTDOOr FITNESS



INSTALLATION MANUAL

NW105 Bar

POSITION AND TRAINING ZONE:

SURFACE MOUNT

See separate page with the
preparatory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

* Mark position of bolt holes.

* Fasten each base plate with
4 x M12 bols.

PART LIST:
8 x M12

FAWACIVA>

www.norwell-usa.com - info@norwell-usa.com

4,00m / 13

e MNOrweL L

ouTDOOr FITNESS

Norwell © Copyright 2013



INSTALLATION MANUAL

NW106 Leg

POSITION AND TRAINING ZONE:

0,4m / 1'4"

|
R AWA A

SURFACE MOUNT

See separate page with the
preparatory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M16 bolts.

PART LIST:
4 xM16
N
AN
\
N\
AN
AN
\
\
\
\
! w
\ ~
Vo
e
| 3
Cl S
N
1 ~
’ —
! N
!
/
r
/
/
’
/
4
7
7
7
//
1,83m / &’

3,90m / 12'8"

www.norwell-usa.com - info@norwell-usa.com

e MNOrweL L

ouTDOOr FITNESS

Norwell © Copyright 2013



INSTALLATION MANUAL - SURFACE MOUNT

NW201 Air Walker See separafe page with the

preparatory work for surface mount
installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

® Fasten each base plafe with

4 x M12 bolts.

ASSEMBLING: PART LIST:
16 x M12

Always secure |
bolts with
Loctite. R

1 x cross bar
2 x sets of Nut caps, round

2 x M10x110 bolts

2 x Stainless Steel connector

.82l /Wos's

W29/ W8~~~

5,50m /18’

www.norwell-usa.com - info@norwell-usa.com nDrLLIEl—l— Norwell © Copyright 2013



INSTALLATION MANUAL

NW202 Cross

POSITION AND TRAINING ZONE:

www.norwell-usa.com

SURFACE MOUNT

See separate page with the
preparafory work for surface
mount installation.

® Install onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M16 bolts.

PART LIST:
4 xM16

HAN WA

T frrTTTTTee
// !
27 N
& ‘(.J"II
/! 3 |
Il i
! S
.’ | 0,4m / 1'4
: | |y o
| h BA
L 1sn/s ] d
I Ny
| l *
\\ |
v Training zone = 14m2 / 151f2
\\ |
|
Tl [ o
' 2,63m / 86"

5,25m / 17'2"

info@norwelbusa.com MNoOrwelL

Norwell © Copyright 2013



INSTALLATION MANUAL

NW203 Stepper

SURFACE MOUNT

See separate page with the
preparafory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M12 bolts.
PART LIST:
16 x M12
POSITION AND TRAINING ZONE:
"__..—" ---------------- : -------------- --‘L‘\'u__
s | <
/H l_. N
i (25 ~
’ Tt ~
f"‘ (3 \'\.
¥ [ it
i |t "‘
¥ i 0,25m !
' , | fo" L
|r ’ * Pt =] -.E | Loh
. an |3
l i g I g el
I | ~ s | S
! L s [ - " 4
I ! i A I =
e DN - 2,44m / 8 E :
™ ¥ [
\\\ | 1,95m/ 6'4" | ot
. Training zone = 15m2 / 1622 ! B
\-“'H‘l‘-" i -

550m /18’

www.norwell-usa.com - info@norwell-usa.com

e MNOrweL L

ouTDOOr FITNESS

Norwell © Copyright 2013



INSTALLATION MANUAL

NW204 Hip

POSITION AND TRAINING ZONE:

SURFACE MOUNT

2,44m / 8

. Training zone = 19m2 / 204fi2

5,50m / 18’

See separafe page with the
preparatory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

* Mark position of bolt holes.

* Fasten each base plate with
4 x M12 bols.

PART LIST:
8 x M12

W RAWALY: R

~ e S e SRR S pae S s 2 = e - 54m / 5

www.norwell-usa.com - info@norwell-usa.com

e MNOrweL L

ouTDOOr FITNESS

Norwell © Copyright 2013



INSTALLATION MANUAL

NW30T1 Twister

NW302 Springer

SURFACE MOUNT

See separate page with the
preparatory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

POSITION AND TRAINING ZONE:

U
3

~
»

4 x M12 bolts.
PART LIST:
16 x M12
________ P~ T
| \\
I_. \\
s N
1 On N
13 \
(RN \
e K
| \
| \
| \
' 1
|
. - 0,25m : -ﬁ
- 10" DS
3 > ° : 3
F =) = ~
I3 2 e
g I ' oo
3 | I S
0,75m / 2'5" . i
MRS . :
5 2,44m / &' | X
I : //
| ’
Training zone = 18,5m2 / 199fi2 | R
l _ _ ’/
------------------------ =77 1,54m / 5’

5,50m /18

www.norwell-usa.com - info@norwell-usa.com

MNoOrwelL

Norwell © Copyright 2013



INSTALLATION MANUAL

NW401 Stretch

POSITION AND TRAINING ZONE:

2,44m / 8’

N Training zone = 14m2 / 1512

5,50m /18’

SURFACE MOUNT

See separate page with the
preparafory work for surface
mount installation.

® |nstall onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M12 bolts.

PART LIST:
8 x M12

JL L/ wWor'e

www.norwell-usa.com - info@norwell-usa.com

e MNOrweL L

ouTDOOr FITNESS

Norwell © Copyright 2013



INSTALLATION MANUAL

NW501 Bench

ASSEMBLING:

Always secure bolts
with Loctite.

4

POSITION AND TRAINING ZONE:

6.2/ W88'0

SURFACE MOUNT

See separate page with the
preparafory work for surface
mount installation.

® Install onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M12 bolts.

PART LIST:
16 x M12

4 x sefs of Nut caps, round

4 x M10x110 bolts

JCLEL /WOy

4,90m / 16’

www.norwell-usa.com -

e MNOrweL L

ouTDOOr FITNESS

info@norwell-usa.com

Norwell © Copyright 2013



INSTALLATION MANUAL

SU

NW502 Pingpong

g S e P
e ’ . : p—
s I<
s 1on
’ 13
’ NG
/ I(h
74 |
! |
!
0,25m / 10" !
{ 5 I v
1
~
| £
| phd
I
I
I
! 1,5m /5
!
:
l‘ = ={:
] 2m / 6'6" |
b [
\
\ 1
\\\ Training zone = 21m2 / 226ft2 !
Wiy - i |
______________________ B e
5,45m /179" ‘

RFACE MOUNT

See separate page with the
preparafory work for surface
mount installation.

® Install onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M12 bolts.

PART LIST:
16 x M12

10 x M10x12 bolts

Always secure bolts

with Loctite.
Y,
~
~
N
N
N
AN
\
\
\
\
\
\
1
|
|
- L~
N | [8,]
()} | wW
3 | 3
~ L~
[N | —_
i S
N | cxz
| 2
|
|
I
1
!
7
7/
/
/
/
rd
7
7z
rd
> ~
- 1,73m /57"

e MNOrweL L

ouTDOOr FITNESS

www.norwell-usa.com - info@norwell-usa.com

Norwell © Copyright 2013



INSTALLATION MANUAL

NW503 Sign

ASSEMBLING:

Always secure bolts
with Loctite. |

POSITION AND TRAINING ZONE:

0

weeg

0

! > 3
: 0,25m /10" ~
. Training zone = |
v 1Im2/118k2 |

I I

0,77m / 2'5"

3,85m / 12'¢"

L B

SURFACE MOUNT

See separate page with the
preparafory work for surface
mount installation.

® Install onto surface.

* Assemble and line up.

® Place on concrete.

® Mark position of bolt holes.

e Fasfen each base plate with

4 x M12 bolts.

PART LIST:
8 xM12

4 x sefs of Nut caps, straight
4 x M8x12 bolts

«£,G / Wo9'|

«C0L/Wol'E

MNoOrwelL

www.norwell-usa.com - info@norwell-usa.com

Norwell © Copyright 2013



